


Ref. No. | Numer katalogowy [Description QTY
1 070791 SCREW M5x16 5
2 070792 STARTER ASSY 1
3 070793 KNOB CAP 1
4 070004 KNOB 1
5 070795 CASE 1
6 070796 SPRING 1
7 070797 REEL 1
8 070798 ROPE 1
9 070799 WHEEL 1
10 070800 GUIDE SLICE 1
11 070801 NUT M10x1 2
12 070802 START REEL 1
13 070803 SEAL 2
14 070804 BACK CANKCASE 1
15 070019 BEARING 6202/P6 1
16 070806 CRANKSHAFT 1
17 070807 BEARING 1
18 070028 KEY 3x5x13 1
19 070809 GASKET 1
20 070810 BEARING 6203 1
21 070811 PIN 4h8x10 2
22 070812 FRONT CANKCASE 1
23 070813 SCREW M5x35 3
24 070814 FLYWHEEL 1
25 070815 WASHER 10 1
26 070816 WASHER 10 1
27 070817 MAGNETO 1
28 070818 WASHER 2
29 070819 SCREW M4x20 2
30 070820 BLOCK 1
31 070821 SHIELD 1
32 070822 RING 2
33 070823 PISTON PIN 1
34 070824 PISTON 1
35 070825 PISTON RING 2
36 070826 GASKET 1
37 070827 CYLINDER ASSY 1
38 070828 SCREW M6x20 4
39 070829 SPARK PLUG 1
40 070830 GASKET 1
41 070831 INSULATOR 1
42 070832 SCREW M5x25 2
43 070833 GASKET 1
44 070834 CARBURETOR 1
45 070835 RING 8 2
46 070836 FULE TUBE 100mm 1
47 070837 GASKET 2
48 070838 INSIDE COVER 1
49 070839 SCREW M5x80 2
50 070840 GASKET 1
51 070841 SCREW M5x8 1
52 070842 WASHER 5 1
53 070843 SCREW M5x12 1
54 070844 MUFFLER 1
55 070845 SHIELD 1
56 070846 BOLT 2
57 070847 NUT M8 2




3

4
46 5 16
\\

47
(L &

"4y 12 15

g
106 109 J “;9%%2?9
2
105 96 01
07

I
o,
104




Ref. No. | Numer katalogowy [Description QTY
1 070061 SCREW M5x16 4
2 070849 ENGINE COVER 1
3 070850 SUPPORTING PLATE 1
5 070851 FULE TANK ASSY 1
4 070100 VITTA PLUG 3
6 070853 FULE TANK 1
7 070097 FILTER 1
8 070855 .FULE TUBE 350mm
9 070856 .FULE TUBE 180mm
10 070089 .CAP ASSY 1
11 070858 FULE TUBE 100mm
12 070859 FULE TUBE 80mm
13 070860 JOINT 2
14 070861 SCREW 6x12 2
15 070862 WASHER 6 10
16 070863 NUT M6 8
17 070864 FRAME BASE 1
18 070311 SUPPORT COLUMN 2
19 070866 SUPPORT PLATE 1
20 070867 SUPPORT PLATE 1
21 070403 SCREW 5x10 4
22 070869 SCREW 6x25 6
23 070870 FAN ASSY 1
24 070871 EBLOW 1
25 070872 SCREW 5x70 2
26 070873 VOLUTE CASE 1
27 070874 IMPELLER 1
28 070875 SEALING STRIP 1
29 070876 SCREW ST4.2x19 10
30 070877 VOLUTE COVER 1
31 070878 NUT M5 2
32 070879 LEAK PIPE ASSY 1
33 070880 SEALING WASHER 1
34 070881 RIGHT LOCKING HANDLE ASSY 1
35 070882 RUBBER PILLAR 2
36 070883 SCREW 6x16 4
37 070884 LEFT LOCKING HANDLE ASSY 1
38 070885 NUT M6 4
39 070886 SCREW 5x35-10.9 4
40 070887 PLASTIC TIE-IN 1
41 070888 PUMP ASSY 1
42 070889 SCREW 4x10 3
43 070890 SCREW 6x25 4
44 070891 FRAME 1
45 070892 PAD 1
46 070077 CLIP 4
47 070894 BAND ASSY 2




Ref. No. | Numer katalogowy [Description QTY
48 070125 PIPE 1
49 070124 PIPE 1
50 070123 PIPE 1
51 070122 059-082 1
52 070899 HOSE 1
53 070120 078-¢101 1
94 070901 BOLT M6x45 1
55 070902 HANDLE 1
56 070903 NUT M6 1
57 070904 LEVER SET 1
58 070905 .STOP SWITCH 1
59 070906 .CABLE 1
60 070907 .TUBE 1
61 070908 SCREW ST2.9x13 1
62 070909 .PUSH BUTTION 1
63 070910 .SPRING 1
64 070911 .LEFT MANIPULATOR 1
65 070912 PIN 1
66 070913 .SPRING 1
67 070914 LEVER 1
68 070915 .LEVERthrottle 1
69 070916 .LONG SPRING 1
70 070917 .RIGHT MANIPULATOR 1
71 070918 SCREW ST2.9x18 3
72 070919 .SCREW M5x30 1
73 070920 NUT M5 1
9 070921 PIN 1
95 070922 PILLING ROD 1
96 070923 NUT M5 3
97 070924 CONNECTOR 1
98 070925 PLATE 1
99 070926 CONNECTING ROD ASSY 1
100 070927 PIN SHAFT 1
101 070928 SCREW 1
102 070929 CONNECTING BEAM 1
103 070930 ARMOR PLATE 1
104 070931 HANDLE 1
105 070932 SCREW M5x16 2
106 070933 NUT 1
107 070934 WASHER 8 1
108 070935 SPRING 1
109 070936 SCREW 1
110 070937 CRADUATOR 1
111 070938 TUBE 270mm
112 070939 HANDLE 1
113 070940 DUST ROD 1







Ref. No. [ Numer katalogowy |Description QTY
114 070941 CONNECTOR LID 1
115 070942 LINK PIPE 1
116 070328 SEALING WASHER 1
117 070944 PLATE 1
118 070945 NUT 1
119 070946 TUBE 1
120 070947 CHMICAL TANK 1
121 070948 SCREW SHAFT 1
122 070949 1.8x1.5x500 TUBE 1
123 070950 FILTER 1
124 070951 SEALING WASHER 1
125 070952 TANK CAP 1
126 070953 CLAMP 2
127 070954 NUT M6 4
128 070955 SEALING WASHER 1
129 070956 FIX PIECE 2
130 070957 SCREW 5x10 4
131 070958 MISTING PLATE 1
132 070959 SCREW M6x45 4
133 070960 CLIP 6
134 070961 TUBE LS10X1.5X650 1
135 070386 COCK ASSY 1
136 070963 .CORE 1
137 070964 .SEALING WASHER 16x2.4 1
138 070965 SHELL 1
139 070966 .SCREW M3x5x2.5 2
140 070967 .BRACKET 1
141 070968 .SCREW ST4.2x8 2
142 070969 TUBE LS10X1.5X550 2
143 070970 FILTER ASSY 1
144 070971 FILTER CASE 1
145 070972 .SEALING WASHER 16x2.4 1
146 070973 FILTER SCREEN 1
147 070974 FILTER COVER 1
148 070975 NOZZLE ASSY 1
149 070976 .SCREW ST4.2x9.5 2
150 070977 NOZZLE 1
151 070978 .CONNECT PIPE 1
152 070979 NUT M4 1
153 070980 WASHER 4 1
154 070981 WASHER 4 1
155 070982 .BACK NOZZLE 1
156 070983 .SHEET COPPER 1
157 070984 .FRONT NOZZLE 1
158 070985 NOZZLE 1
159 070986 VALVE 1
160 070987 .LOCK BOLT 1
161 070988 NUT M5 1
162 070989 .CONNECT PIPE 1




	1
	1
	Arkusz1

	2
	2
	Arkusz1

	3
	3
	Arkusz1


